



**LANARTEX S.r.l.**

Via I Maggio, 27  
59013 Oste - Montemurlo (PO)  
Tel.: 0574-071701 Fax: 0574-899903  
E-mail: labo@lanartex.it  
www.lanartex.it



**MESSRS:**  
**TEXMODA TESSUTI SRL**

Via dei Pioppi 18/22  
59100 PRATO (PO)  
IT

<b>REPORT NR</b>	<b>250006436-001</b>
<b>REPORT DATE</b>	<b>15/12/2025</b>
<b>ACCEPTANCE DATE</b>	23/09/2025
<b>START TEST DATE</b>	02/10/2025
<b>END TEST DATE</b>	02/10/2025
<b>SAMPLING BY CUSTOMER</b>	

## TEST REPORT

**Item Name:** ART. EVER 8000 COL. TIPO

**Material type:** Orthogonal fabric

**Intended use:** Clothing

**Declared Composition:**

Wool - WO 100,0 %



**Technical Manager**  
Dott.ssa Guidotti Valentina

**Chief of Physical-Dyeing Dept.**  
Barni Giacomo

**Manager Director**  
Patrizia Rosati

(\*) = Tests and analytes marked with asterisk are not accredited ACCREDIA. The content of the present document refers **exclusively to the submitted samples** and not to the batch that they want to represent. This report is made solely on the basis of materials supplied by the customer. This test report cannot be reproduced in part without written permission of LANARTEX. The sample description content is under the full responsibility of the customer and not of the laboratory. Except when specifically stated, **the results apply to the sample as received**. For any further information, please read the General Sales Condition on the Lanartex website.



**LANARTEX S.r.l.**

Via I Maggio, 27  
59013 Oste - Montemurlo (PO)  
Tel.: 0574-071701 Fax: 0574-899903  
E-mail: labo@lanartex.it  
www.lanartex.it



**REPORT NR**  
**REPORT DATE**

**250006436-001**  
**15/12/2025**

## TEST LIST

TEST	METHOD	ACCREDIA
<b>Quantitative and Qualitative analysis of fiber content</b> <i>Analisi Quantitativa e Qualitativa della composizione fibrosa</i>	GU UE L272:2011 + REG. UE 1007/2011 ALLEGATO VIII (CAPO 2), ISO 1833-1:2020 e parti successive (*)	

(\*) = Tests and analytes marked with asterisk are not accredited ACCREDIA. The content of the present document refers **exclusively to the submitted samples** and not to the batch that they want to represent. This report is made solely on the basis of materials supplied by the customer. This test report cannot be reproduced in part without written permission of LANARTEX. The sample description content is under the full responsibility of the customer and not of the laboratory. Except when specifically stated, **the results apply to the sample as received**. For any further information, please read the General Sales Condition on the Lanartex website.



**LANARTEX S.r.l.**

Via I Maggio, 27  
59013 Oste - Montemurlo (PO)  
Tel.: 0574-071701 Fax: 0574-899903  
E-mail: labo@lanartex.it  
www.lanartex.it



**REPORT NR**  
**REPORT DATE**

**250006436-001**  
**15/12/2025**

## RESULTS

M.U.

RESULT

**GU UE L272:2011 + REG. UE 1007/2011 ALLEGATO VIII (CAPO 2), ISO 1833-1:2020 e parti successive (\*)**

**Quantitative and Qualitative analysis of fiber content**

*Analisi Quantitativa e Qualitativa della composizione fibrosa*

**Wool - WO**

%

**100.0**

*Lana - WO*

## NOTES

Elimination of non-fibrous matter: extraction in petroleum ether in Soxhlet for 1h, treatment in cold water for 1 h, treatment in water at 65 ° C for 1h (RB-1: 100); The methods used by ISO 1833 (various parts) are equivalent to REG. UE 1007/2011 ALLEGATO VIII (CAPO 2).

Eliminazione delle materie non fibrose: estrazione in etere di petrolio in Soxhlet per 1h, trattamento in acqua fredda per 1h, trattamento in acqua a 65°C per 1h (R.B.- 1:100); I metodi previsti dalla normativa ISO 1833 (sezioni varie) sono equivalenti a quelli applicati nel REG. UE 1007/2011 ALLEGATO VIII (CAPO 2).

## GENERAL NOTES

Unrepeatable tests to exhaustion test material.

Prove irripetibili per esaurimento materiale.

**END OF REPORT**

(\*) = Tests and analytes marked with asterisk are not accredited ACCREDIA. The content of the present document refers **exclusively to the submitted samples** and not to the batch that they want to represent. This report is made solely on the basis of materials supplied by the customer. This test report cannot be reproduced in part without written permission of LANARTEX. The sample description content is under the full responsibility of the customer and not of the laboratory. Except when specifically stated, **the results apply to the sample as received**. For any further information, please read the General Sales Condition on the Lanartex website.